
 
2700 YGNACIO VALLEY ROAD, SUITE 300 • WALNUT CREEK, CALIFORNIA 94598 • P. 925.932.1710 • F. 925.930.0208
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

 

 

City of Oxnard 
 

Public Works Integrated Master Plan 
 

WASTEWATER 
 

PROJECT MEMORANDUM 3.1 
BACKGROUND SUMMARY 

 
REVISED FINAL DRAFT 

September 2017 

 

 

This document is released for 
the purpose of information 

exchange review and planning 
only under the authority of 

Tracy Anne Clinton, 
September 2017, State of 

California, PE No. 48199 and 
Elizabeth Abigail Carbonnet, 

September 2017, State of 
California, PE No. 84612 





 

REVISED FINAL DRAFT – September 2017 
[...]
The City of Oxnard (City) owns and operates the Oxnard Wastewater Treatment Plant 
(OWTP) and the associated wastewater collection system. The City provides wastewater 
treatment to Oxnard and several surrounding communities. The City is permitted to 
discharge treated wastewater to the Pacific Ocean and in addition, a portion of the treated 
wastewater is used as recycled water after further treatment through the City’s Advanced 
Water Purification Facility (AWPF). 

This Project Memorandum (PM) will provide an overview of the existing OWTP and 
collection system, as well as summarize past OWTP planning reports, regulatory 
requirements and climate change issues the system will be facing. 

1.1 PMs Used for Reference 

Other Project Memoranda (PMs) that expand on the wastewater system 
needs/recommended projects include: 

• PM 3.2 - Wastewater System - Flow and Load Projections. 

• PM 3.3 - Wastewater System - Infrastructure Modeling and Alternatives. 

• PM 3.4 - Wastewater System - Treatment Plant Performance and Capacity. 

• PM 3.5 - Wastewater System - Condition Assessment. 

• PM 3.6 - Wastewater System - Seismic Assessment. 

• PM 3.7 - Wastewater System - Treatment Alternatives. 

• PM 3.8 - Wastewater System - Arc Flash Assessment. 

• PM 3.9 - Wastewater System - Cathodic Protection Assessment. 

• PM 3.10 - Wastewater System - SCADA Assessment. 

• PM 3.11 - Wastewater System - Biosolids Management. 

1.2 Other Reports Used for Reference 

In developing the wastewater background summary of this Public Works Integrated Master 
Plan (PWIMP), information from other reports were incorporated to ensure a well-rounded 
and holistic look at the wastewater system. The following reports are used in this PWIMP 
analysis: 

• Oxnard Wastewater Treatment Facilities Plan, November 1985 (John S. Murk 
Engineers, 1985). 



 

REVISED FINAL DRAFT – September 2017 2 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

• Oxnard Wastewater Treatment Plant National Pollutant Discharge Elimination System 
(NPDES) Permit, Order No. R4-2013-0094, NPDES No. CA0054097. (NPDES 
Permit, 2013). 

• Oxnard Wastewater Treatment Plant Operations and Maintenance Manual Volume 1-
6, April 1980 (Brown and Caldwell, 1980). 

• Oxnard Wastewater Treatment Plant Operations and Maintenance Manual Phase 1 
Expansion Volumes 1-4, September 1991 (Camp Dresser McKee Inc., 1991). 

• Oxnard Waste Discharge Requirements, Order No. R4-2008-0083 as amended by 
Order No. R4-2011-0079, File No. 64-104 and File No. 08-070, CI- 9456, (WDR, 
2008). 

• Cayan, D., P. Bromirski, K. Hayhoe, M. Tyree, M. Dettinger, and R. Flick (2006) 
Projecting Future Sea Level. A Report From: California Climate Change Center. CEC-
500-2005-202-SF, (Cayan et al., 2006). 

• Walsh, J.E., et al. (2005) Cryosphere and Hydrology. In Arctic Climate Impact 
Assessment (ACIA): Scientific Report. pp. 184-242. Cambridge University Press, 
(Walsh, 2005). 

• Mike Healey, Projections of Sea Level Rise for the Delta, Memorandum to Blue 
Ribbon Task Force, CALFED Independent Science Board, September 6, 2007. 
http://www.deltavision.ca.gov/BlueRibbonTaskForce/April2008/Item2_Attachment1.pdf, 
(Healy, 2007). 

2.0 EXISTING WASTEWATER SYSTEM 
The wastewater system provides collection, treatment, and disposal of wastewater for most 
of Oxnard and areas with institutional agreements with the City, which include the City of 
Port Hueneme, the Port Hueneme Water Agency, the Naval Base Ventura County facilities 
at Port Hueneme and Point Mugu, Ventura Regional Sanitation District, Crestview Mutual 
Water Company, Santa Clara Wastewater Company, Nyeland Acres, and Las Posas 
Estates. Figure 1 and Figure 2 show an overview of the wastewater collection and 
treatment system. 

2.1 Overview 

In 1955, the City of Oxnard constructed a wastewater treatment facility with an average dry 
weather flow (ADWF) capacity of 5 million gallons per day (mgd) that collected wastewater 
from throughout the City. The facility included raw sewage pumping, influent screening, 
primary sedimentation, an activated sludge secondary treatment process, effluent 
disinfection, and anaerobic digestion. Digested sludge was dewatered using on-site drying 
beds. Final effluent was transported through a 30-inch diameter cast iron outfall and 
discharged approximately 700 feet offshore.  

http://www.deltavision.ca.gov/BlueRibbonTaskForce/April2008/Item2_Attachment1.pdf


+C

+Ú +Ú

+Ú

+Ú

+Ú
+Ú

+Ú

+Ú

+Ú

+Ú

+Ú

+Ú

+Ú

+Ú

+Ú

IÆ

Aå

Aý

AÔ

15''

12''

1
8

''

8''

21''

12
''

8''

27''

8'
'

8'
'

12''
8''

21''

15''

1
0

''

8''

12''

8
''

12
''

8''

8''

8''

8'
'

8''

2
7

''

1
0

''

8'
'

8
''

18
''

8''

2
4

' '

8 '
'

1
8

''

21''

8''

10
''

15''

10''

20
''

36''

21
''

8'
'

36''

8''

8'
'

8''

8''

8'
'

8
' '

8 '
'

8
' '

8''

1
8

''

12
''

8 '
'

8''

8''

10
''

8''

8''

8''

8'
'

10''

10''

8''

8''

21
''

15
''

8''

8
''

8''

10
''

2
7

' '

1
8

''

20
' '

8'
'

8
''

15''

8'
'

8'
'

8''

8'
'

12''

8''

8'
'

8'
'

12
' '

8
' '

8''
8'

'

8''

8''

8''

8''

12
''

8'
'

8''

8''

12
''

8''

12''

8''

8''

8''

10
''

18''

12''

8
''

8''

8'
'

10''

8'
'

8''

8''

8''

8''

8''

36
''

8''

15
''

8'
'

8'
'

10''

15''

8''

8''

8'
'

8''

8''

8
''

8''

8''

8
' '

2
7

''

8''

8''

8''

8'
'

12
''

8''

8
''

8''

8''

10
''

1
0

''

8''

8''

8''

10
' '

8''

8''

8''

8
''

8''

8''

8''

8'
'

8'
'

8''

8''

8''

15
''

8'
'

10
''

8''

8''

10
' '

8'
'

15''

8'
'

8''

8''

8
''

8
''

8''

8
''

8
''

8'
'

8''

8''

8'
'

8''

8''

15''

8''

8'
'

8'
'

15
' '

8'
'

8'
'

1
0

''

8''

8'
'

8'
'

8''

8'
'

8'
'

8''

8
''

18
''

3
0

''

8''

8''

8''

8''8'
'

8
' '

8''

8
''

8''

8''

8'
'

8''

8''

10
''

12''8''

8''

8'
'

8''

8''

8''

8'
'

8
' '

8''

3
0

''

8'
'

42
''

10''

10''

8''

8''

8
''

8
''

8''

8''

15''

8
''

15''

15
''

1
5

''

8''

8'
'

8 '
'

12
''

8' '

8
''

8''

8
''

1
0

''

8''

8'
'

8''

8''

8'
'

15
''

8''

10
''

10''

8''

8'
'

8
''

8''

12''

8'
'

8''

8''

8''

8'
'

8'
'

8''

8''

8''

8''

8''

12''

8''

15''

8'
'

1
0

''

12''
8'

'

15
' '

8'
'

8''

1
0

' '

42''15''

8''

15
''

8''

10
''

8'
'

12
''

8'
'

8'
'

8''

8''

8''

60
''

8
''

8''

8
''

8'
'

8
''

8''

8 '
'

18
' '

18
''

8'
'

8''

8''

8''
8'

'

8
''

8'
'

8''

8''

8''

8
''

8''

24
''

8'
'

8
''

10''

10''

10
''

8''

8
''

12''

8''

8''

8''

8
''

8''

8''

8''

8''

8''

15''

10'' 8
''

10''

8''

8'
'

1 2
' '

8''

8''

8
''

8
' '

15
''

8
''

8''

8'
'

8
''

8''

1 2
''

2
4

''

8''

24
''

8''

8
''

8''8''

8''

21
''

15
''

8''

8''

8''

8'
'

8''

24
''

8'
'

15''

1
5

''

12''

8''

1
8

''

8''

8
' '

24''

8'
'

8
' '

3
3

''

8''

18
''

2
4

' '

8''

8''

12''

8'
'

12''

10''

8''

8'
'

8
''

8''

8'
'

8
''

8 ''

2
1

' '

8'
'

8''

15
''

8'
'

10
''

8
''

8''

8'
'

24
' '

15
' '

27''

20''

8'
'

21
''

8''

8''

8''

8''

8''

8''

12''

36
''

8''

48
''

12
' '

2 4
''

US HWY
101 N

E PLEASANT
VA

LLE
Y

RD

E 5TH ST

STATE HWY 126 E

VI
N

E
YA

R
D

 A
V

E

W VINEYARD

AVE

W WOOLEY RD
W WOOLEY RD

W CHANNEL ISLANDS BLVD

E HUENEME RD

ANG
ELES AVE

PACIFIC
COAST FRWY

E PLEASANT VALLEY RD

W
V

I C
T

O
R

IA
A

V
E

N
V

E
N

T
U

R
A

R
D

S
W

E
LLS

RD

W
 ANG

ELES AVE

N
 O

X
N

A
R

D
 B

LV
D

O
X

N
A

R
D

B
LV

D

OXNARD
BLVD

O
X

N
A

R
D

 B
LV

D

E VENTURA BLVD

AÆ

Pacific Ocean

Santa Clara River

+Ú

10''

8'
'

8'
'

8
''

8''

12
''

8''10''

8''

8'
'

8''

8''

8''

15
''

8''

8'
'

8''

8''

8''

8''

F
ig

u
re

 A

Figure A

Figure B

Figure B

Legend

Water Body

Oxnard City Limits

+Ú Pump Station

+C Wastewater Treatment Plant

Force Main

Gravity Main
4" to 12"

12" to 27"

27" to 66"

O
0 3,000 6,000

Feet

WASTEWATER FACILITIES
OVERVIEW

FIGURE 1

CITY OF OXNARD
PM NO.3.1 – BACKGROUND SUMMARY

PUBLIC WORKS INTEGRATED MASTER PLAN

pw:%5C%5CPHX-POP-PW.Carollo.local:Carollo%5CDocuments%5CClient%5CCA%5COxnard%5C9587A00%5CDeliverables%5CPM%20Deliverables%5CPM%2003%20Wastewater%20System%5CFinal%20Drafts%5CPM%203.1%20Figure%201.pptx


OWTP VICINITY MAP
FIGURE 2

CITY OF OXNARD
PM NO.3.1 – BACKGROUND SUMMARY

PUBLIC WORKS INTEGRATED MASTER PLAN

pw:%5C%5CPHX-POP-PW.Carollo.local:Carollo%5CDocuments%5CClient%5CCA%5COxnard%5C9587A00%5CDeliverables%5CPM%20Deliverables%5CPM%2003%20Wastewater%20System%5CFinal%20Drafts%5CPM%203.1%20Figure%202.pptx


 

REVISED FINAL DRAFT – September 2017 5 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

In 1964, the ADWF capacity was increased to 11 mgd by abandoning the existing activated 
sludge system and converting the existing aeration tank to a pre-aeration tank and the 
existing secondary clarifier to a second primary clarifier. This project also included a final 
effluent pumping station and a 48-inch diameter land outfall segment that tied into the 
existing 30-inch diameter outfall. In addition, a 4,816 foot long 48-inch diameter extension 
and a 384-foot long 48-inch diameter multiport diffuser, with 17 6-inch diameter ports, was 
added to extend the existing outfall. 

A 1971 project expanded the ADWF capacity further to 25 mgd by adding a parallel 
advanced primary treatment train with flotation clarifiers. The existing anaerobic digesters 
were converted to a skimmings (scum) storage tank and primary sludge storage tank, 
respectively. A new solids handling building was constructed with vacuum filters for sludge 
dewatering and a multiple-hearth furnace for sludge incineration. 

A 1975 project was designed to comply with the Ocean Plan enacted by the State Water 
Resources Control Board in the early 1970s. The primary clarifiers from the 1961 project 
were incorporated into two biofilters (trickling filters) to provide additional carbonaceous 
BOD (cBOD) removal and two of the flotation clarifiers from the 1971 project were 
converted to treat the trickling filter effluent. These secondary treatment facilities increased 
the overall cBOD and TSS removal to 92 percent. The multiple-hearth furnace was 
abandoned and two new anaerobic digesters were constructed for sludge stabilization 
upstream of the existing vacuum filters. Dewatered sludge was hauled to landfill. Additional 
facilities constructed in this project included a biofilter feed pumping station, chlorine 
contact tank, and digester gas-driven engine generators. The existing skimmings (scum) 
storage tank and primary sludge storage tank were converted to gravity thickeners. 

The existing outfall diffuser was modified to provide the higher initial dilution required by the 
Ocean Plan. Inserts were added to the existing ports to reduce the diameter to 3 inches and 
an additional 106 3-inch diameter ports were drilled in the existing diffuser and the last 
616 feet of the existing outfall. These modification increased the multiport diffuser length to 
1,000 feet. Because a portion of the 1971 primary treatment facilities were incorporated into 
the new secondary treatment facilities, the ADWF capacity decreased to 22.6 mgd. 

The ADWF capacity was increased to 31.7 mgd in a 1990 project that added an activated 
sludge treatment system downstream of the existing biofilters. Secondary effluent 
equalization (5 MG of storage) was added immediately downstream of the secondary 
clarifiers to limit the peak flow through the outfall to 50 mgd at the projected peak wet 
weather flow rate of 75.4 mgd. The aeration basins, rectangular secondary clarifiers, and 
secondary effluent equalization basins were constructed in a single structure at the north 
end of the OWTP site. Provisions were made for three future secondary clarifiers. This 
project also included modification of the existing flotation clarifiers to gravity primary settling 
tanks, modifications to the existing interstage pumping station to lift the trickling filter 
effluent to the new aeration tanks, two dissolved air flotation thickeners (DAFTs) to handle 
the new waste activated sludge (WAS) stream, a new anaerobic digester, a new belt filter 



 

REVISED FINAL DRAFT – September 2017 6 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

press dewatering facility to replace the existing vacuum filters, modifications to the 
headworks, a new standby influent pumping system, new gaseous chlorine and sulfur 
dioxide storage and delivery facilities, and a new pump station for the Eastern Trunk line. 

A new headworks structure, located north of the existing OWTP site, was constructed in a 
2003 project. As part of this project the Eastern Trunk line was rerouted to the new 
headworks facility and the existing Eastern Trunk pump station located at the OWTP was 
decommissioned. The northeast interceptor and southeast interceptor flow by gravity into 
the new headworks structure, which included climber-type mechanical bar screens, aerated 
grit tanks, and a raw sewage pumping station. Raw screenings are washed and compacted 
and raw grit is washed and dewatered in an adjacent screenings and grit handling building. 
Solids handling recycles (gravity thickener overflow, DAFT overflow, and belt filter press 
filtrate) and other OWTP recycle streams are routed via the southeast interceptor to the 
new headworks structure. The preliminary treatment and raw sewage pumping facilities 
were designed for a maximum flow rate of 77.4 mgd. 

In 2009, an advanced water purification facility (AWPF) was constructed to further treat 
undisinfected OWTP secondary effluent using membrane filtration (MF), reverse osmosis 
(RO), and ultraviolet/advanced oxidation (UV/AOX) process that provides disinfection and 
reduces micropollutant concentrations. The recycled water from the AWPF effluent is 
currently permitted for landscape irrigation, turfgrass irrigation, food crop irrigation, 
industrial or commercial cooling tower makeup, industrial boiler feed, and recreational 
impoundments. Planned future uses of AWPF recycled water include aquifer recharge for 
indirect potable reuse and as a barrier for seawater intrusion. 

As of 2015, the City’s OWTP is permitted to process up to 31.7 mgd of ADWF. The OWTP 
collection system includes roughly 384 miles of piping to convey waste from both within city 
limits and from the surrounding area. The OWTP is designed to remove conventional 
pollutants including biochemical oxygen demand (BOD5), total suspended solids (TSS), and 
other pollutants regulated in the NPDES permit. Most of the treated effluent is discharged to 
the Pacific Ocean through the existing outfall. Stabilized and dewatered solids residuals are 
hauled to landfill. 

2.2 Collection System 

2.2.1 Description 

The City's existing sanitary sewer collection system is comprised of roughly 384 miles of 
gravity collection system pipe from 4-inches in diameter up to 60-inches in diameter. As is 
typical for a community this size, most of the sewers are 8-inches in diameter (67 percent). 
Table 1 summarizes the pipe size distribution for the gravity sewers. 

Table 2 summarizes the gravity sewer pipe by material. As shown in Table 2, the majority of 
the sewers are made of vitrified clay pipe (VCP) (70 percent) and Polyvinyl Chloride (PVC) 
(22 percent). 



 

REVISED FINAL DRAFT – September 2017 7 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

Table 1 Gravity Sewer Pipe Size Distribution 
Public Works Integrated Master Plan 
City of Oxnard 

Pipe Diameter, in. Length, ft Length, miles Percent of Total, % 
4 1,953  0.4 0.1% 

6 21,795  4.1 1.1% 

8 1,367,230  258.9 67.4% 

10 167,265  31.7 8.3% 

12 100,282  19.0 4.9% 

14 90  0.0 0.0% 

15 91,076  17.2 4.5% 

16 8,671  1.6 0.4% 

18 42,563  8.1 2.1% 

20 2,807  0.5 0.1% 

21 34,966  6.6 1.7% 

24 37,074  7.0 1.8% 

27 29,918  5.7 1.5% 

30 8,052  1.5 0.4% 

33 6,112  1.2 0.3% 

36 52,610  10.0 2.6% 

42 26,699  5.1 1.3% 

48 6,926  1.3 0.3% 

60 15,417  2.9 0.8% 

Unknown 6,660  1.3 0.3% 

Total 2,028,166 384.1 100.0% 
Notes 
(1) Source: City GIS Database, June 2014. 
(2) Table only accounts for active pipes. Inactive or abandoned pipes are excluded. 
(3) Table only accounts for pipes owned by the City of Oxnard. Privately owned pipes or pipes 

owned by the County of Ventura are excluded. 
 
  



 

REVISED FINAL DRAFT – September 2017 8 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

Table 2 Gravity Sewer Pipe Material 
Public Works Integrated Master Plan 
City of Oxnard 

Material Length, ft Percent of Total, % 
Asbestos Cement Pipe (ACP) 15,618  0.8% 

Cast Iron (CIP) 1,275  0.1% 

Centrifugally Cast, Glass-Fiber-Reinforced, 
Polymer Mortar (CCFRPM) 22,447  1.1% 

Ductile Iron (DIP) 320  0.0% 

Fiberglass Reinforced Pipe (FRP) 15,757  0.8% 

High Density Poly Ethylene (HDPE) 64,559  3.2% 

Polymer Resin Concrete (PRC) 3,816  0.2% 

Polyvinyl Chloride (PVC)  453,325  22.4% 

Reinforced Concrete Pipe (RCP) 14,641  0.7% 

Vitrified Clay Pipe (VCP) 1,420,147  70.0% 

Unknown 16,260  0.8% 

Total 2,028,166  100.0% 
Notes 
(1) Source: City GIS Database, June 2014. 
(2) Table only accounts for active pipes. Inactive or abandoned pipes are excluded. 
(3) Table only accounts for pipes owned by the City of Oxnard. Privately owned pipes or pipes 

owned by the County of Ventura are excluded. 

The City currently operates and maintains 15 lift stations throughout the City. All of the lift 
stations utilize a submersible pump configuration except for the Patterson & Hemlock 
Wastewater Lift Station which has a wet well configuration. All of the pump stations have a 
duty and a standby pump. Table 3 summarizes the wastewater lift stations in the service 
area. 

Table 4 summarizes the lift station force main pipe size distribution. The force mains 
associated with the wastewater lift stations are composed of approximately 4.7 miles of 
pressurized pipe from 4-inches in diameter up to 20-inches in diameter. The majority of the 
pipes are 6-inches and 10-inches in diameter (67 percent). 

Table 5 summarizes the age of the wastewater gravity and pressure force mains. 
Installation dates for the gravity mains were not readily available. Approximately 89 percent 
of the gravity mains do not have installation dates available in the GIS database, but all 
force mains had installation dates. Force main pipe ages ranged from 6 to 46 years old. 
 
  



 

REVISED FINAL DRAFT – September 2017 9 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

Table 3 Wastewater Lift Stations 
Public Works Integrated Master Plan 
City of Oxnard 

Lift 
Station 

No. Name Type 
Year 
Built 

No. of 
Pump

s 

Rated 
Pump 

Capacity 
(gpm) 

Rated 
TDH 
(ft) 

Pump Op 
Strategy 

1 Cabezone Submersible 1971 2 315 27 Duty/Standby 
2 Harbor Submersible 1970 2 200 55 Duty/Standby 
4 Madalay & Wooley Submersible 1986 2 600 46 Duty/Standby 
6 Canal Submersible 1986 2 1,000 40 Duty/Standby 
7 Viewpoint Submersible 2003 2 300 25 Duty/Standby 
8 Seabridge Submersible 2006 2 600 33 Duty/Standby 

9 Oxnard High 
School Submersible 2003 2 300 25 Duty/Standby 

15 Cascade Submersible 1970 2 300 30 Duty/Standby 
20 Beardsley Submersible 1965 2 1,100 15 Duty/Standby 
23 Wagon Wheel Submersible 1991 2 1,500 36 Duty/Standby 
24 Handyman Submersible 1971 2 500 24 Duty/Standby 
27 Launch Ramp Submersible 1977 2 230 18 Duty/Standby 
28 Riverpark Submersible 2006 2 1,395 32 Duty/Standby 

29 Patterson & 
Hemlock Wet Well 

2004 2 5,400 80 Duty/Standby 
2004 2 3,700 37 Duty/Standby 

30 Colony Submersible 1984 2 450 66 Duty/Standby 
Note: 
(1) Source: City of Oxnard, October 2014 
 
 
Table 4 Lift Station Force Main Pipe Size Distribution 

Public Works Integrated Master Plan 
City of Oxnard 

Pipe Diameter, in. Length, ft Length, miles Percent of Total, % 
4 245  0.05 1.0% 
6 7,519  1.42 30.5% 
8 264  0.05 1.1% 

10 9,097  1.72 36.9% 
12 3,952  0.75 16.0% 
20 3,560 0.67 14.5% 

Total 24,637 4.67 100.0% 
Note: 
(1) Source: City of Oxnard, October 2014 

 



 

REVISED FINAL DRAFT – September 2017 10 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

Table 5 Wastewater Mains Age Distribution 
Public Works Integrated Master Plan 
City of Oxnard 

Installation 
Year 

Estimated Age 
(at least), 

years 

Length, feet Percent of Total, % 
Force 
Main(4) 

Gravity 
Main(1,2,3) 

Force 
Main(4) 

Gravity 
Main(1,2,3) 

1960-1969 46 7,096 53,993 28.8% 2.7% 

1970-1979 36 4,422 0 18.0% 0.0% 

1980-1989 26 5,383 3,834 21.9% 0.2% 

1990-1999 16 1,078 1,611 4.4% 0.1% 

2000-2009 6 6,658 158,939 27.0% 7.8% 

2010 5 0 5,630 0.0% 0.3% 

2011 4 0 300 0.0% 0.0% 

2012 3 0 2,534 0.0% 0.1% 

2013 2 0 2,034 0.0% 0.1% 

Unknown -- 0 1,799,291 0.0% 88.7% 

Total  24,637 2,028,166 100.0% 100.0% 
Notes 
(1) Source: City GIS Database, June 2014. 
(2) Table only accounts for active pipes. Inactive or abandoned pipes are excluded. 
(3) Table only accounts for pipes owned by the City of Oxnard. Privately owned pipes or pipes 

owned by the County of Ventura are excluded. 
(4) Source: City of Oxnard, October 2014. 

2.3 Wastewater Treatment Plant 

2.3.1 Description of Existing Treatment Facilities 

The OWTP has a permitted capacity of 31.7 mgd and treats wastewater for discharge to the 
City's existing ocean outfall. An overall site plan and process flow schematic are provided in 
Figure 3 and Figure 4, respectively. Table 6 summarizes basic design criteria for the 
OWTP. Appendix A includes a detailed summary of the unit process sizing, original design 
criteria, and major equipment that was collected from operation and maintenance manuals. 



ox0715f20-9587(PM3-1 FIG3).ai

OWTP SITE PLAN
FIGURE 3

CITY OF OXNARD
PM NO. 3.1 – BACKGROUND SUMMARY

PUBLIC WORKS INTEGRATED MASTER PLAN

LEGEND

1

2

3

4

5

6

7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30
31

32

Eastern Trunk Pump Station

Headworks

Primary Sedimentation Tanks

Primary Sedimentation Building

Interstage Pump Station

Biofilters

Activated Sludge Tanks

Secondary Sedimentation Tanks

Flow Equalization Basins

North Area Electrical Building

Blower Building

Chlorine Contact Tanks

Effluent Pumping Station

Effluent Electrical Building

Gravity Thickeners

DAF Thickeners

Anaerobic Digesters

Digester Control Building

Waste Gas Burner

Solids Processing Building

Main Electrical Building

Generator Building

Chemical Handling Facilities

Polymer Building

Dechlorination Storage

Chlorination Storage Area

Propane Storage Tank

Administration Building

Storage Buildings (3)

Maintenance Building

Collection System Maintenance 
Building

Advanced Water Purification 
Facility

pw:%5C%5CPHX-POP-PW.Carollo.local:Carollo%5CDocuments%5CClient%5CCA%5COxnard%5C9587A00%5CDeliverables%5CPM%20Deliverables%5CPM%2003%20Wastewater%20System%5CFinal%20Drafts%5Cox0715f20-9587(PM3-1%20FIG3)2.pdf


Polymer

DAFs

WAS
Pumps

Gravity
Thickeners

Thickened
Sludge
Pumps

TWAS
Pumps

Polymer

Dewatered
Cake

Anaerobic
Digesters

To Gas Handling
Facilities

Sludge Screening
and Dewatering

Digested
Sludge
Pumps

Southeast and
Northwest

Interceptors

Influent
Junction
Structure

Influent
Screening

Dewatered Grit
and Screenings

Aerated
Grit Chamber

Influent
Pump Station

Ferric
Polymer

Primary
Sedimentation

Tanks

Fixed
Film Reactor

Air

Secondary
Sedimentation

Tanks

Flow
Equalization

Chlorine
Contact Tanks Effluent

Pumping
Station

Outfall to
Ocean

Brine

Product Water
to End Uses

Secondary
Effluent

Advanced Water
Purification Facility

RAS
Pumping

Skimmings 
Pump Station

Activated
Sludge Tanks

Inter-Stage
Pump Station

Air

DAF Underflow

BFP Filtrate

Recycles to
Liquid Stream

Gravity
Thickener
Effluent

Primary
Sludge

and Scum

NaOCl

NaHSO3

ox0715f21-9587(PM3-1 FIG4).ai

OWTP PROCESS SCHEMATIC
FIGURE 4

CITY OF OXNARD
PM NO. 3.1 – BACKGROUND SUMMARY

PUBLIC WORKS INTEGRATED MASTER PLAN



 

REVISED FINAL DRAFT – September 2017 13 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

Table 6 OWTP Design Criteria 
Public Works Integrated Master Plan 
City of Oxnard 

Criteria Main Equipment Ancillary Equipment 
Year 

Installed 

Preliminary Treatment 

Bar Screens 

4 mechanical screens 
(1/4-inch openings) 
2 manual screens 
(1/2-inch opening) 

Screenings 
Conveyor/Compactor 2008 

Aerated Grit 2 chambers, each with 
4 hoppers Grit pumps/separator 2008 

Influent Pumps 6 – 18,000 gpm  
450-hp pumps  2008 

Primary Treatment 

Sedimentation 4 circular 105-foot 
diameter basins 

Sludge scrapers, transfer 
pumps, scum ejector, optional 
polymer 

4 basins – 
1972 

Interstage 
Pumping 
Station 

3 variable-speed 
vertical mixed-flow 
pumps 2,800 – 
21,500 gpm each 
8 – 21 ft TDH 
250 HP each 

 1975 

Secondary Treatment 

Biofiltration 
2 – one 140-foot dia., 
and one 100-foot dia. 
filters  

Feed and recirculation pumps, 
ventilation system 

2 filters – 
1975 

Activated 
Sludge 

2 tanks, each with 3 
passes, 3 step-feed 
channels per pass. 
Fine air diffusers fixed 
on floor. 

6 - single-stage blowers, return 
activated sludge pumps 1990 

Sedimentation 18 rectangular 
sedimentation basins Waste activated sludge pumps 1990 

Flow 
Equalization 

1 - 5-MG storage tank 
with 2 sections 

Pump station and recirculation 
tubes 1990 

3W Pumping 
Station 

3 vertical turbine 
pumps 1,880 gpm 
each 
185 ft TDH 
125 HP each 

Strainer 1988 



 

REVISED FINAL DRAFT – September 2017 14 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

Table 6 OWTP Design Criteria 
Public Works Integrated Master Plan 
City of Oxnard 

Criteria Main Equipment Ancillary Equipment 
Year 

Installed 

Disinfection 
Chlorination/ 
Dechlorination 6 pass contact tank Hypochlorite and bisulfite feed 

systems 
6 passes – 

1980 

Effluent Pump 
Station 

1 variable-speed 
mixed-flow pump 
17,400 gpm @ 
900 rpm 
30 ft TDH 
 

 1975 

4 variable-speed 
engine driven 
mixed-flow pumps 
12,000 gpm each @ 
1,200 rpm 
146 ft TDH 

 Prior to 1975 

Solids Handling 
Gravity 
Thickening (for 
primary solids) 

2 - 59-foot diameter 
thickeners 

Polymer and ferric chloride 
system for thickening, thickened 
sludge pump station 

2 GT – 1980 

Dissolved Air 
Flotation (for 
secondary 
solids 
thickening) 

2 - 25-foot diameter 
thickeners Polymer system for thickening 2 units - 

1990 

Anaerobic 
Digestion 

3 digesters, 2 at 90-
foot diameter and 1 at 
110-foot diameter 

Heat exchanger, mixer, 
recirculation pumps, fixed cover, 
gas collection system, digested 
sludge pumping 

90-foot dia.– 
1980 

110-foot dia. 
– 1990 

Belt Filter Press 
(Dewatering) 4 - 2.2-m units Polymer system for sludge 

conditioning 
4 BFPs – 

1990 
Cogeneration 3 - 500-kW generators Waste heat recovery system 1980 
Note: 
(1) Source: OWTP, Operation and Maintenance Manuals, and comments from Mark Moise. 

2.3.1.1 Preliminary Treatment and Influent Pump Station 

Preliminary treatment (or “Headworks”) consists of an inlet junction structure, bar screens, 
screenings conveyance, grit removal, and grit conveyance. The influent junction box 
collects flow from the Southeast Interceptor Sewer and the Northwest Interceptor Sewer as 
well as tank drainage and return flows from the OWTP. From there flow is routed to a total 
of six influent screen channels. Four of the screen channels have mechanical bar screens 



 

REVISED FINAL DRAFT – September 2017 15 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

while the remaining two are equipped with manual bar screens. From there, flow is routed 
to one of two grit chambers to remove grit and other heavy material that is hauled to an 
offsite landfill for disposal. 

Finally, flow is gravity fed to the influent pump station wet well. The influent pump station 
includes six dry pit submersible pumps. During normal operations three of the six pumps 
are on duty. 

2.3.1.2 Primary Treatment 

Raw wastewater from the headworks flows to four primary sedimentation basins for primary 
treatment. Each sedimentation basin is 105 feet (ft) in diameter and has a designated 
sludge collector, sludge pump, and surface scum removal mechanism. The primary 
treatment process includes facilities for adding ferric chloride and polymer to enhance 
sedimentation. Ferric chloride destabilizes the suspended particles in the primary influent 
wastewater to promote flocculation. The addition of polymer after floc formation produces a 
much larger floc, enhancing the settling of suspended solids in the primary clarifiers. 

2.3.1.3 Secondary Treatment 

The secondary treatment system uses a fixed-film secondary treatment process followed by 
an air-activated sludge process that removes organic material (biochemical oxygen 
demand, [BOD]) from primary effluent. The City’s discharge permit for the facility does not 
currently require nitrogen or phosphorus removal. 

The secondary treatment system is comprised of biotowers, activated sludge tanks (ASTs), 
and secondary sedimentation basins (SSTs). First, the primary effluent flows to an 
interstage pump station where it is pumped by four circulation pumps over the two existing 
biotowers. These biotowers were constructed in 1975. The larger biotower is 140 feet in 
diameter while the smaller biotower is 100 feet in diameter. Flow is then pumped by three 
interstage feed pumps to the ASTs. 

The OWTP has two ASTs that can be operated in a step-feed configuration. Additionally, 
each AST has three channels that can be run in series or in parallel. Each pass has fixed 
fine bubble diffusers fed by five single-stage centrifugal blowers. Each of the three channels 
in the ASTs is 450 ft long with a surface water depth of 17 feet. 

The South Pipe Gallery at the south end of the aeration passes house the aeration blower 
equipment. Five centrifugal blowers supply air to the aeration basins to provide oxygen for 
the activated sludge microorganisms and mixing of the mixed liquor. Air drawn into the 
blowers is compressed, and then discharged through dedicated headers to the fine bubble 
diffusers. 

Flow exiting the ASTs is collected in an effluent channel that flows to the SST inlet channel. 
This SST inlet channel runs along all eighteen rectangular SSTs to distribute flow. Each 



 

REVISED FINAL DRAFT – September 2017 16 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

SST has plastic flight and chain sludge collectors that send sludge to a centralized return 
activated sludge (RAS) pump station consisting of a wet well and four mixed flow pumps. 
Secondary effluent leaving the SSTs flows in the secondary effluent channel that runs along 
all eighteen SSTs. This secondary effluent then flows by gravity to the Chlorine Contact 
Tank (CCT) and/or to the Advanced Water Purification Facility (AWPF) lift pump station wet 
well. 

When flow exiting the SSTs is greater than 50 mgd, a portion of the flow is diverted and 
flows by gravity to two equalization basins (EQ Basin). Each EQ Basin is 2.5 million gallons. 
When peak flows subside, secondary effluent stored in the EQ basins is pumped by three 
vertical mixed flow pumps out of the basins to the CCTs. 

2.3.1.4 Effluent Disinfection 

Secondary effluent leaving the SSTs and/or EQ Basin flows by gravity or is pumped 
through a 48-inch secondary effluent line that discharges to the inlet of the CCT adjacent to 
the Administration Building. The OWTP has two three-pass CCTs. Each pass is 145 feet 
long. 

Chlorination using sodium hypochlorite and dechlorination using sodium bisulfite are the 
final liquid treatment processes at the OWTP. Their primary function is to disinfect the 
effluent before it is discharged to the ocean. Disinfection with sodium hypochlorite solution 
inactivates pathogens by oxidation during a “contact time.” Chlorine contact tanks are 
provided to slow the flow and allow time for disinfection to occur. Chlorine residual in the 
plant effluent is toxic to aquatic organisms so it must be completely removed by adding 
sodium bisulfite solution. The reaction between the chlorine residual and sodium bisulfite is 
essentially immediate. 

Sodium hypochlorite is added at the secondary clarifier effluent channel located in the north 
area process tankage along the southern end of the EQ basins. Sodium bisulfite is added to 
the chlorinated effluent at the CCT discharge end prior to final ocean disposal. 

Secondary uses for sodium hypochlorite in the plant include odor control at the influent 
manholes and at the secondary effluent feed tie-in to the AWPF. 

2.3.1.5 Effluent Pump Station and Outfall 

The effluent pump station and outfall dispose treated wastewater to the ocean. The system 
includes in-plant conveyance piping, a pump station with two engine driven pumps, two 
electric motor (VFD) pumps, one additional motor driven pump ("big red"), and an outfall. 
The two engine driven pumps and two VFD pumps are located at the effluent pump station, 
while the one motor driven pump is located at the effluent end of the CCT. Typically, the 
motor driven pump is used during low flow conditions while the engine driven pumps are 
only used for peak flows. 



 

REVISED FINAL DRAFT – September 2017 17 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

The OWTP has a 6,800-foot outfall that was constructed around 1963 and modified in 
1978. It discharges OWTP effluent into the Pacific Ocean through multi-port diffusers 
offshore of Ormond Beach. It has a permitted capacity of 50 mgd. 

2.3.1.6 Solids Handling 

The solids handling facilities at the OWTP consist of two gravity thickeners for primary 
sludge thickening, two dissolved air flotation thickeners (DAFTs) for waste activated sludge 
(WAS) thickening, three anaerobic digesters, and four belt filter presses (BFPs) for 
dewatering. 

Primary sludge and scum is pumped from the primary clarifiers to the gravity thickeners. 
The sludge feed is combined at the thickener feed junction box and discharged to the 
thickener influent well where it is evenly distributed to prevent short circuiting. Polymer is 
added to this sludge stream. The purpose of the gravity thickeners is to reduce the liquid 
content in the primary sludge sent to the digesters. 

WAS and scum from the secondary clarifiers are pumped from the RAS/WAS pump 
stations to the DAFTs. Polymer is added to this sludge stream. The DAFTs separate the 
solids from the liquid in the WAS flow by using fine air bubbles to float the sludge particles 
to the surface, where it is then scraped off. Volume reduction from WAS thickening benefits 
the sludge digestion and dewatering processes by reducing the volume of sludge to be 
processed, quantity of chemicals required for sludge conditioning, and amount of heat 
required for digestion. The thickened solids are combined with the thickened primary sludge 
and pumped to the digesters for digestion. 

The main purpose of anaerobic digestion is to biologically decompose organic material in 
primary and secondary scum and sludge to a stable form in compliance with regulatory 
requirements for final disposal. Anaerobic digestion also reduces the amount of solids to 
dewater, reduces the volume of sludge cake that is hauled to the landfill, reduces 
pathogens in the sludge and produces digester gas that is high in methane and useful for 
fueling other equipment. 

The solids dewatering facility consists of the belt filter press (BFP) process in the Solids 
Processing Building east of the digesters. The BFP system is designed to concentrate the 
anaerobically digested sludge from a solids content of less than 3 percent to a range of 18 
to 20 percent. Polymer is mixed with digested sludge upstream of the BFPs to promote 
flocculation and solids capture so that the solids will concentrate into cake form. BFP 
sludge cake is conveyed to hauling trucks for transport to an offsite landfill. 



 

REVISED FINAL DRAFT – September 2017 18 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

3.0 REGULATIONS 

3.1 Current Wastewater Regulations 

3.1.1 Collection System 

Wastewater collection systems are governed by the California State Water Resources 
Control Board (SWRCB) which adopted statewide general waste discharge requirements 
(WDRs) for sanitary sewer collection systems in 2006. All systems with greater than one 
mile of pipeline must apply for coverage under the WDR. 

The WDRs require all collection systems to monitor for sanitary sewer overflows and 
require all collection systems to implement a sewer system management plan (SSMP). This 
SSMP is essentially an asset management plan that takes into account future capacity and 
operation and maintenance needs. There are eleven mandatory elements to the SSMP and 
these elements include an operation and maintenance program, design and performance 
provisions, emergency response plan, system evaluation and capacity assurance plan, 
monitoring, and program audits. 

The operation and maintenance program requirements include the implementation of a 
rehabilitation and replacement plan to prioritize system deficiencies and plan actions to 
address these deficiencies. The design and performance provisions include the creation of 
design and construction standards for installing new sewer system components and for 
repairing existing elements. These standards include the need for inspection and for 
providing systems that resist infiltration and inflow. Another component of the SSMP, the 
system evaluation and capacity assurance plan, is essentially the creation of a capital 
improvement plan that will provide sufficient capacity for both peak dry and wet weather 
flows. Such a plan must include an evaluation, design criteria, capacity enhancement 
measures, and a schedule. Oftentimes sewer system modeling is an integral component of 
this planning effort. 

3.1.2 Treatment Plant 

Wastewater discharges are governed by both federal and state requirements. The primary 
laws regulating water quality are the Clean Water Act (CWA) and the California Water 
Code. Under the CWA, the Environmental Protection Agency (EPA) or a delegated State 
agency regulates the discharge of pollutants into waterways through the issuance of 
National Pollutant Discharge Elimination Systems (NPDES) permits. NPDES permits set 
limits on the amount of pollutants that can be discharged into the waters of the United 
States. The California Water Code and the Porter-Cologne Act, a provision of the Water 
Code, require the State to adopt water quality policies, plans, and objectives for the 
protection of the State’s waters. The State Water Resources Control Board (SWRCB) and 
the nine Regional Water Quality Control Boards (RWQCBs) meet this requirement by 
establishing water quality criteria in regional Basin Plans, the Inland Surface Waters, 
Enclosed Bays and Estuaries Plan, the Thermal Plan, and the Ocean Plan. The SWRCB 



 

REVISED FINAL DRAFT – September 2017 19 
pw://Carollo/Documents/Client/CA/Oxnard/9587A00/Deliverables/Updated PM Deliverables/PM 03 Wastewater System/PM 3.1 

and the RWQCBs also have regulatory authority along with the California Division of 
Drinking Water (DDW) over projects using recycled water. Table 7 provides more detail on 